MERCRUISER [7.4L MPI MIE (L29) GEM. V] G 454 Y-8 1933-2000)
Serial Mbr Range: OLO02006 THRU OLE74613 ()

ATER PUMP WD FRONT COVER

4 g
Ref |Clazs|Part Description Qt Comment Footnote
2 850454 1|PUMP ASSEMBLYWATER 1

3 27 49110 GASKET 2 4

4 10 811574 SCREW [3/8-16 % 1-3/4 IM.] 4

5 B07729T |PULLEY 1

A 57 B61050|BELT 1

7 10 47277 |SCREW [5/16-24 = 344 1M ] 4

a2 250461 | BALAMCER-HARMOMIC 1

9 207730 1|PULLEY 1

10 10 126 BOLT [3/8-24 3 1-1/41M.) 3

11 10 B11559|BOLT (1/2-20 % 1-3/81M ) 1

12 12 49103 '"WASHER 1

13 2456107 | COWER-TIMIMG CHAIM 1

14 26 821947 1| SEAL-OIL 1 4

13 27 A50456| GASKET-TIMING COVER 1 4

16 10 BE0455| SCREW [1/4-200=1/2 1M f

17 17 35312 |PIN-DOWEL 1

- 27 B025E7A498| GASKET SET-EMNGINE OWERHALL 1




